EPA 440/1-73/014

DEVELOPMENT DOCUMENT FOR

PROPOSED EFFLUENT LIMITATIONS GUIDELINES
AND NEW SOURCE PERFORMANCE STANDARDS
FOR THE

PETROLEUM REFINING

POINT SOURCE CATEGORY

1D Sy,
.\5‘*\ 4"‘@

g

: NZ
Z

%

4/) S
U pROTE”

0
¥ Agenct

7

UNITED STATES ENYIRONMENTAL PROTECTION AGENCY
DECEMBER 1973



Publication Notice

This is a development document for proposed effluent limitations
guidelines and new source performance standards. As such, this report
is subject to changes resulting from comments received during the period
of public comments of the proposed regulations. This document in its
final form will be published at the time the regulations for this
industry are promulgated.



DEVELOPMENT DOCUMENT
[...]
WATER EFFLUENT TREATMENT COSTS

PETROLEUM REFINING INDUSTRY

PETROCHEMICAL SUBCATEGORY

rs/day (1000 BBL/DAY)

cubic meters/cubic meter crude oil (gal/bbl)

Treatment Plant Size
1000 cubic mete

Costs in $1000

Initial Investment
ANNUAL COSTS:

Capital Costs (
Depreciation (
Operating Costs
Energy

rs/day

10%)
20%)

(MGD)

. Total Annual Costs

Effluent Quality

BODg

COoD
011/Grease
Phenol
Sulfide
Ammonia

Suspended Solids

©31.8 (200)

0.595

(25)

18.9 (5.0)

Alternative Treatment Steps

A

1,

Raw Waste
Load.

Kg/1000 m3 (LB/1000 BBLJ

148
371
45.6

10.3
1.7
34.2

44,2

(52)
(130)
(16)
(3.6)
(0.59)
(12)

(15.5)

662

166
332 .
145
25

668

Resulting Effluent Levels
(Design Average Kg/1000 m3)

k)
3,785

379
757
329
155

1,620

C
423

42
85

37
20

184

D
6,220

622
1,244
270
60 -

2,196

B
9.1,

59.5
4.3

0.065

0.06

6.8

12.0

134

<

3.1

6.0

2l
1.8
7.1
0.37
0.009
0.054
1.65

1.8



TABLE 41

WATER EFFLUENT TREATMENT COSTS
PETROLEUM REFINING. INDUSTRY

LUBE SUBCATEGORY

Refinery Capacity
1000 cubic meters/day

Wastewater Flow

(1000 BBL/DAY)

cubic meters/cubic meter crude oil (gal/bbl)

Treatment Plant Size
1000 cubic meters/day

Costs in $1000

Initial Investment A B C D
778 895 247 2,360
ANNUAL COSTS:
Capital Costs (10%) 78 90 24 236
Depreciation (20%) 156 179 49 472
Operating Costs 62 72 20 139.
Energy 6 47 5 20
Total Annual Costs 302 388 98 867
Effluent Quality -
Raw Waste Resulting Effluent Levels
Load . (Design Average Kg/1000 m3)
Kg/1000 m3 (LB/1000 BBL)
B c D
BOD g 200 (66) 10.3 - .6
CoD ’ 382 (134) 95.5 - .5
0il/Grease 136 (38) 6.0 4.3 7
Phenol 6.2 (202) 0.088 - .015
Sulfide 1.1 (0.4) 0.088 - .073
Ammonia ’ 227 (7.8) 4.5 - .5
79
‘spended Solids 54 (28) 17.6 8.8 .55

(MGD)

4.0 (25)
0.881 (37)
3.5 (0.925)

Alternative Treatment Steps

135



Refinery Capacity

1000 cubic meters/day

Wastewater Flow

cubic meters/cubic meter crude oil (gal/bbl)

Treatment Plant Size

1000 cubic meters/day

Costs in $1000

Initial Investment
ANNUAL COSTS:

Capital Costs (10%)
Depreciation (20%)
Operating Costs
Energy

Total Annual Costs

Effluent Quality

BODs5 -
COoD

011/Grease

Phenol

Sulfide

Ammonia

Suspended Solids

WATER EFFLUENT TREATMENT COSTS

TABLE 42

PETROLEUM REFINING INDUSTRY

LUBE SUBCATEGORY

(1000 BBL/DAY)

(MGD)

Raw Waste

Load

Kg/1000 m3 (LB/1000 BBL)

187

382

136

6.2

1.1

22

79

(66)
(134)
(48)
(2.2)
(0.4)
(7.8)

(28)

136

17.5 (110)
- 0.881 (37)
15.4 (4.07)

Alternative Treatment Steps

A
1,501

150
300
129

20

599

B
3,316

332
663
285
135

1,415

¢
413

41
83
35
17

176

D
5,600

560
1,120
236
52

1,968,06.

Resulting Effluent Levels
(Design Average Kg/1000 m3)

B

1

9

0.3
5.5
6.0
0.088
0.088

4.5

c

4.3

D
3.6

23.5

0.015
.0.073
1.5

3.55



TABLE 43

WATER EFFLUENT TREATMENT COSTS
PETROLEUM REFINING INDUSTRY

LUBE SUBCATEGORY

Refinery Capacity

Suspended Solids 79 (28) 17.6

137

1000 cubic meters/day (1000 BBL/DAY) 39.8 (250)
Wastewater Flow
_cubic meters/cubic meter crude oil (gal/bbl) 0.881 (37)
Treatment Plant Size ‘
1000 cubic meters/day (MGD) 35 (9.25)
Costs in $1000 : Alternative Treatment Steps
Initial Investment A B c D
2,846 6,610 534 8,890
ANNUAL COSTS:
Capital Costs (10%) 285 661 53 889
Depreciation (20%) ' 570 1,322 106 1778
Operating Costs 256 595 48 370
Energy 45 - 245 35 95
Total Annual Costs 1,156 2,823 242 3,132
Effluent Quality
Raw Waste RésulﬁingiEffluent Levels
Load (Design Aversge Kg/1000 m3)
Kg/1000 m3 (LB/1000 BBL)
3 < D
»BOD5 187 (70 10.3 - 3.6
COD 382 (134) 95.5 - 23.5
0i1/Grease - 136 (48) 6.0 4.3 0.7
Phenol 6.2 (2.2) 0.088 - 0.015
Sulfide 1.1 (0.4) '~ 0.088 - 0.073
Ammonia 22 (7.8) 4.5 - 1.5
8.8 3.55



TABLE 44

WATER EFFLUENT TREATMENT COSTS
PETROLEUM REFINING INDUSTRY

INTEGRATED SUBCATEGORY

Refinery Capacity

1000 cubic meters/day (1000. BBL/DAY) 9.8  (65)
Wastewater Flow

cubic meters/cubic meter crude oil (gal/bbl) 1.1 (k6)
Treatment Plant Size

1000 cubic meters/day  (MGD) 10.8  (3.0)
Costs in $1000 ' Alternative Treatment Steps

A B¢ D

Initial Investment 1,256 2,920 23L 4750
ANNUAL COSTS:

Capital Costs (10%) 126 292 - 23 475

Depreciation (20%) 252 584 L6 950

Operating Costs 103 243 21 206

Energy : 20 106 15 h3.

Total Annual Costs 501 1,228 105 1,67k

Effluent Quality

Raw Waste Resulting Effluént Levels
Kg/1000 m3 (1b?§ggo BRL) (Design Average Kg/1000 m3)
3 c. D

BODs 238  (8k4) _16.1 3.7
CoD 590  (208) , 12k.5 21.3
0il/Grease 133 (47) 8.0 5.4 0.63
Phenol . 6.5 (2.3) . 0.111 0.015
Sulfide 1.7 (0.6 | O.lil ‘ 0.078
Ammonia ©35.4k (12.5) T.1 - 1.9
Suspendéd Solids <29  (10.2) '2l.6 . 10.8 3.7

138



TABLY 45

WATER EFFLUENT TREATHEDY COSTS
PETROLEUM REFINING INDUSTRY

INTEGRATED SUBCATEGORY

Refinery Capacity

1000 cubic meters/day (1000 BBL/DAY) 23 (152)
Wastewater Flow

cubic meters/cubic meter crude oil (gal/bbl) ‘ 1.1 (L46)
Treatment Plant Size

1000 cubic meters/day - (MGD) - 25.5 (7.0)
Costs in $1000 Al ternative Treatment Steps

' A B C D

Initial Investment 2,249 5,223 418 7,600
ANNUAL COSTS:

Capital Costs (10%) 225 522 4o 760

Depreciation (20%) 550 1,0kh 8L 1,520

Operating Costs 203 470 38 - 329

Energy 36 (188 21 68

‘ J
Total Annual Costs 1,01k 2,22k 192 2,677

Effluent Quality

Raw Waste Resulting Effluéent Levels
Load ' (Design Average Kg/1000 m3)-.
Kg/1000 m3 (1b/1000 BBL)
B ¢ D
BODs 238  (8k) 16.1 3.7
coD 590 ({808) 124,5 21.3
0il/Grease 133 (b7) » 8.0 5.k 0.63
Phenol 6.5 (2.3) 0.111 0.015
Sulfide 1.7 (0.6) . 0.111 ' 0.073
Ammoni a 35.4 (12.5) T.1 1.9
&spended Solids 29 (10.2 - 21.6 10.8 3.7

139



TABLE 46

PETROLEUM REFINING INDUSTRY

Refinery Capacity

1000 cubic meters/day (1000 BBL/DAY)

Wastewater Tlow

cubic meters/cubic meter crude oil (gal/bbl)

Treatment Plant Size

1000 cubic meters/day  (MGD)

Costs in $1000

Initial Investment
ANNUAL COSTS:
Capital Costs (10%)
Depreciation (20%)
Operating Costs

Energy

Total Annual Costs

Effluent Quality

Raw Waste
Load
Kg/1000 m3 (1b/1000 BBL)

BODg 238 (84)
CoD ' 590  (208)
0il/Grease 133 (47)
Phenol 6.5 (2.3)
Sulfide ' 1.7 (0.6)
Ammonia 35.4  (12.5)

Suspended Solids 29 (10.2)

A
b,232

k23
846
381

69

1,719

Alternative

INTEGRATED SUBCATEGORY

Lo (326)
1.1 (h6)

54.0 (15.0)

Treatment Steps

B
9,831

983
1,966
885
354

4,188

c
787

79
158
T1
52

360

D
10,100

1,010
2,020
439
107

3,576

Resulting Efflucént Levels
(Design Average Kg/1000 m3)

B

16.1
12k.5
8.0
10,111
0.111
7.1

21.6

140

¢

5.4

10.8

|

3.7
21.3
0.63
0.015
0.073
1.9
3.7



Q-

BPCTCA - Wastewater Treatment System
MODEL SYSTEM USED FOR THE ECONOMIC EVALUATION

Chemics!
Feed Tenks
) ] Granular
Vet . B Gravity Dissolved Aeration ‘ . :7?.3
Vell | — Separator —  Alr Equalization Tank ter
’ Flotation
4
> . : . Sludge Clarifler
Refinery W Recycle Effiuant
Vaste Vater : A e
) | S—
Vet P p Gravity Dissolved . Aeration ¢ I
. Vell 3 L Separator [~ Air Equallzation Tank : “::T: ar
: . [ : . Flotation B . !_ Filter
—
Y /7 \ A ;
S
. _— . Slop
To . O ——TNd 011 Surge }¢———— Conteminated Stomm Water
leprocassing Treatment : :
Ja
1 ) . Y 1 |
Sludge Sludge . Vacuum ’ Final

Thickening st Digestion H———eeep{ Flltration ———— Disposal




TABLE 47
BPCTCA - END OF PIPE TREATMENT SYSTEM
MODEL USE FOR THE ECONOMIC EVALUATION
DESIGN SUMMARY

Treatment System Hydraulic_Loading

Treatment system hydraulic 1loadings are sized to represent the
projected waste water flows from small, average, and large
refineries in each subcategory. The flow range wused in these
estimates ranges from 95 to 38,000 m3/day (25,000 gpd to 10,000,000
gpd) .

Dissolved air Flotation

The flotation units are sized for an overflow rate of 570 m3/day/m2
(1400 gpdrssqg.ft)

Capacity to handle 200 percent of the average hydraulic flow.
Egualization

One day detention time is provided. Floating mixers are provided to
keep the contents completely mixed.

Neutralization

The two-stage neutralization basin 1is sized on the basis of an
average detention time of twenty minutes, The lime-handling
facilities are sized to add 1,000 1lbs. of hydrated lime per mgd of
waste water, to adjust the pH. Bulk~storage facilities (based on 15
days usage) or bag storage is provided, depending on plant size.
Lime addition is controlled by two pH probes, one in each basin.
The lime slurry is added to the neutralization basin from a 1lime
slurry recirculation loop. The 1lime-handling facilities are
enclosed in a building.

Nutrient Addition

- Facilities are provided for the addition of phosphoric acid to the
biological system in order to maintain the ratio of BOD:P at 100:1.

Aeration Basin

Platform-mounted mechanical aerators are provided in the aeration
basin. In .addition, walkways are provided to all aerators for fan

142



.access and maintenance. The following data were used in sizing the

aerators.

Oxygen utilization 1.5 kg 02/kg BOD
(1.5 1lbs 02/1b. BOD) removed

L 0.8

B 0.9

Waste water temperature 200¢C

Oxygen transfer 1.6 kg (3.5 1bs.) 0O2/hr./shaft HP at
209C and zero D.O. in tap water

Motor Efficiency 85 percent

Minimum Basin D.O. 1l mgr1

Oxygen is monitored in the basins using D.O. probes.

Secondary Clarifiers

All secondary clarifiers are circular unité. The side water depth
is 3.0 meters (10 ft.) and the overflow rate is 500 gpd/sq. ft.).
Sludge recycle pumps are sized to deliver 50 percent of the average
flow.

Sludge_Holding_Tank-Thickener

For the smaller plants, a sludge-holding tank is provided, with
sufficient capacity to hold 5 days flow from the aerobic digester.
The thickener provided for the larger plants was designed on the
basis of 29 kg/m2/day (6 lbs./sq. ft./day) and a side water depth of
3.0 meters (10 £ft.)

L
-1

Aerobic Digester o

The aerobic digester is sized on the basis of a hydraulic detention
time of 20 days. The sizing of the aerator-mixers was based on
0.044HP/m3 (1.25.HP/1,000 cu.ft.) of digester volume.

Vacuum_Filtration

The vacuum filters were sized on cake yield of 9.75 kg/m2/hr. (2
lbs./sq.ft./hr) and a maximum running time of 18 hrs./day. The
polymer system was sized to deliver up to 0.005kg of polymers/kg of
day solids (10 1lbs. of polymers/ton dry solids).

Granular Media_Filters

The filters are sized on the basis of an average hydraulic loading
of 9.12m3/m2/min. (3 gpm/sq.ft.) Backwash facilities are sized to
provide rate up to 0.82m3/m2/min. (20 gpm/sq.ft.) and a backwash
cycle of up to 20 minutes duration.

143



Final Sludge Disposal

Sludge is disposed of at a sanitary landfill assumed to be 5 mil
from the waste water treatment facility. ‘

Design_Philosophy

The plant's forward flow units are designed for parallellflow, i.e.
either half of the plant can be operated independently. The sludge
facilities are designed on the basis of series flow. All outside

tankage is reinforced concrete. The tops of all outside tankage are
assumed to be 12 ft above grade.

144



FILTER WATER
HOLD ING TANK

REGENERATED CARBON
STORAGE TANK

PLANT

EFFLUENT
,’

CARBON COLUMN (S)

FEED. PUMPS
CARBON
COLUMN(S)

TRANSFER

TANK

FIGURE 7

Y S

DRYING TANK

AIR
BLOWER

DRY STORAGE TANK

P SCREW

BATEA - PROPOSED TREATMENT
) 145 '

FEEDER

REGENERATION
FURNACE

QUENCH TANK

VIRGIN
CARBON
STORAGE




TABLE 48

BATEA - END OF PIPE TREATMENT SYSTEM
DESIGN SUMMARY

Granular_ Carbon_cColumns

The carbon columns are sized on a hydraulic 1loading of 0.4-0.8
m3/m2/min. (10-20 gpm/sq. ft.) and a column detention time of 40
minutes. A backwash rate of (50 gpm/sq. ft.) was assumed for 40 percent
bed expansion at 70°F,

Filter-Column_Decant_Sump

Tankage is provided to hold the backwash water and decant it back to the
treatment plant over a 24-hour period. This will eliminate hydraulic
surging of the treatment units.

Regeneration_Furnace

An exhaustion rate of 1 kg of COD/kg carbon (1 lb COD/1lb carbon) was
used for sizing the regeneration facilities.

Regenerated Exhausted_carbon_Storage

Tankage is provided to handle the regenerated and exhausted carbon both
before and after regeneration.

146



Estimated Costs of Facilities

discussed previously, designs for the model treatment systems were

ted out in order to evaluate the economic impact of the proposed
effluent . 1limitations. The design considerations resulted in the
generation of cost data which would be conservative. Howavar,
relatively conservative cost numbers are preferred for this type of
general, economic analysis.

Activated sludge followed by granular media filtration was used as the
BPCTCA treatment system. The plant designs were varied to generate cost
effectiveness data within each category. Activated carbon adsorption
was used as the BATEA treatment.

Capital and annual cost data were prepared for each of the propecsed
treatment systems.

The capital costs were generated on a unit process basis, e.qg.
equalization, neutralization, etc. for all the proposed treatment
systems. The following "percent add on" figures were applied to the
total unit process costs in order to develop the total capital cost
requirements:

Percent of Unit

Item Process Capital Cost

Electrical 12
Piping 15
Instrumentation 8
Site work 3
Engineering Design and Construction

Supervision Fees 15
Construction Contingency 15

‘Land costs were computed independently and added directly to the total
capital costs.

Annual costs were computed using the following cost basis:

Item Cost Allocation

Amortization 10 percent of investment.

Depreciation 5 year-straight line with zero salvage value.
Operations and Includes labor and supervision, chemicals
Maintenance sludge, hauling and disposal, insurance

and taxes (computed at 2 percent of the
capital cost), and maintenance (computed
A at 4 percent of the capital cost).
Power Based on $1.50/100 KWH for electrical power.

147



The short term capitalization and depreciation write-off period is .that
which 1is presently acceptable under current Internal Revenue Service
Regulations pertaining to industrial pollution control equipment. |

All cost data were computed in terms of August, 1971 dollars, which
corresponds to an Engineering News Records (ENR) value of 1580.

The following is a qualitative as well as a quantitative discussion of
the possible effects that variations in treatment technology or design
criteria could have on the total capital costs and annual costs.

: Capital | A
Technology or Design Criteria Cost Differentia
1. Use aerated lagoons and sludge de- 1. The cost reduction could
watering lagoons in place of the be to 70 percent of the
proposed treatment system. proposed figures.
2. Use earthern basins with a plastic 2. Cost reduction could be
liner in place of reinforced concrete 10 to 15 percent of the
construction, and floating aerators total cost.

versus platform-mounted aerators
with permanent-access walkways.

3. Place all treatment tankage above grade 3. Cost savings would depend
to minimize excavation, especially if on the individual situation.
a pumping station is required in any
case, Use all-steel tankage to min-
imize capital cost.

4. Minimize flow and maximize . concen- 4. Cost differential would

trations through extensive in-plant depend on a number of items,
recovery and water ccnservation, so e.g. age of plant, accessi-
that other treatment technologies bility to process piping,
(e.g. incineration) may be economi- local air pollution

cally competitive. ' standards, etc.

The cost requirements for implementing BPCTCA effluent standards are
presented in Tables 49 through 54. The additional cost requirements for
implementing BATEA effluent standards are presented in Tables 55 and 60.

The following'table summarizes the general ranges of sludge quantities
generated by small, medium, and large refineries in each subcategory.

148



. Subcategory cu m/yr 1 cu_yd/yr_1

Topping 2.3-15 3 - 20
Low Cracking 76-380 100 - 500
High Cracking 380-2300 500 - 3000
Petrochemical 460-3800 600 - 5000
Lube 610-6900 800 - 9000
Integrated 760-9200 1000 - 12000

1Wet-weight basis

Particular plants within the petrochemical, 1lube, and integrated
subcategories may be amenable to sludge incineration because of the
large quantities of sludge involved. For example, sludge incineration
[...]
in-process or end-of-pipe control systems would not add significantly to
these levels. In some cases, substituting vacuum pumps for steam jets
would in fact reduce plant noise 1levels, There are no radioactive
nuclides used in the industry, other than in instrumentation. Thus no
radiation problems will be expected. Compared to the odor emissions
possible from other refinery sources, odors from the waste water
treatment plants are not expected to create a significant problem.
However, odors are possible from the waste water facilities, especially
from the possible stripping of ammonia and sulfides in the air flotation
units, and from accidental anaerobic conditions in biological facilities
during upsets.

150



The® extra power required for waste water treatment and control systems
is negligible compared to the total power requirements of the petroleum
‘f ining equipment.

151



TABLE 49

BPCTCA ESTIMATED WASTEWATER TREATMENT COSTS FOR THE TOPPING SUBCATEGORY
( ENR 1580 - August, 1971 Costs)

Flow, 1000 M3/nay (GPD)

0.091 (25,000 0.32 (85,000) 0.68 (180,000)

Total Capital Cost _ $390,000 $600,000 _ $773,000

Annual Cost

Capital Costs $ 39,000 $ 60,000 $ 77,000
~Depreciation $ 78,000 .$120,000 $155,000
Operating and $ 31,200 $ 48,000 $64,000

Maintenance .
Energy and $ 9,800 $ 16,000 $ 24,000
* Power :

'Total Annual Cost " §158,000 524k, 000 $320,000

152



TABLE 5p

BPCTCA ESTIMATED WASTEWATER TREATMENT COSTS FOR THE LOW-CRACKING SUBCATEGORY
( ENR 1580 - August, 1971 Costs)

Flow, 1000 M3/Day (GPD)
0.97 (260,000) ' 5.06 (540,000) 4.8 (1,300,000
Total Capital Cost $876,000 $1,214,000 $2,100,000

Annual Cost

Capital Costs $ 88,000 $ 121,000 $ 210,000

Depreciation $175,000 $ 243,000 - $ 420, 000

Operating and $ 70,000 $ 97,000 $ 170,000
Maintenance .

Energy and $ 26,000 $ 38,000 $ 74,000

* Power ‘ .

Total Annual Cost - $359,000 $ - 499,000 ' $ 874,000

153



TABLE g3,

BPCTCA ESTIMATED WASTEWATER TREATMENT COSTS FOR -THE HIGH-CRACKING SUBCATEGOR:
| ( ENR 1580 - August, 1971 Costs )

Flow, 1000 M3/Day (GPD)

2.0 (525,000 ) 5.09 (1,350,000) 11.9 { 3,200,000 )
Total Capital Cost $1,083,000 $2,183,000 - $4;533,000
Annual Cost | | ‘
Capital Costs $ 108,000 5 218,000 s 453,000
Depreciation s 217,000 § 437,000 § 907,00’
Operating and | $ 87,000 $ |78,060 $- 386,000 -
Maintenance : .
Energy and $ 37,000 $ - 76,000 $ 145,000
Power : -
‘Total Annual Cost $ 449,000  °§ 909,000 ©$1,891,000

154



TABLE 3@

o BPCTCA ESTIMATED WASTEWATER TREATMENT COSTS FOR PETROCHEMICAL SUBCATEGORY
( ENR 1580 - August, 1971 Costs.)

Flow, 1000 M3/Day (GPD)

2.4 (625,000) 9.5 (2,500,000) 18.9 (5,000,000)

Total Capital Cost $1,280,000 $3,910,000 $5,870,000
Annual Cost

Capital Costs $ 128,000 $ 391,000 $ 587,000

Depreciation $ 256,000 $ '782,060 $1,174,000

Operating and $ 102,000 $ 330,000 $ 511,000

Maintenance , ,

Energy and $ 43,000 $ 120,000 $ 200,000
Power

Total Annual Cost . $ 529,000 . $1,623,000 $2,472,000

155



TABLE 53

BPCTCA ESTIMATED WASTEWATER TREATMENT COSTS FOR THE LUBE SUBCATEGORY

Total papital Cost

Annual Cost
Capital Cbst
Depréciation

Operating and
Maintenance

Energy and
. Power’

Total Annual bost

( ENR 1580 - August, 1971 Costs)

Flow, 1000 M3/Day (GPD)

3.5 (925,000)

$1,920,000

$ 192,000
$ 384,000
$ 154,000

$ 58,000

s 738,000’

156

15,4 (4,000,000)

$5,230,000

$ 523,000
$1,046,000

$ 449,000

8 '172,000

$2,190,000

35 (9,250,000)
$9,990,000

$ 999,000
$1,998,000
$ 899,000

¥ 325,000

§4,221,000



TABLE 4

BPCTCA ESTIMATED WASTEWATER TREATMENT COSTS FOR THE INTEGRATED SUBCATEGORY
( ENR 1580 - August, 1971 Costs)

"Flow, 1000 M3/Day (GPD)

| 10.8.(3,000,000  25.5 (7,000,000) 5k.0 (13.000,000)
Total Capital Cost $ 4,410,000 :$7,890,oob $14,850,000
Annual Cost A
Capital Cost $ %h35000 $- 789,000 $ 1,485,000
Depreciation $ 882,000 $1,578,000 $ 2,970,000
Operating and $ 367,000 $ 657,000 $ 1,237,000
Maintenance
Energy and : '$  1k1,000 $ 25h,ood $ 479,000
Power ' : '
Total Annual cést 1,831,600 $3,278,ooo $ 6,171,000

157



TABLE 55

ESTIMATED ADDITIONAL WASTEWATER TREATMENT COSTS FOR

BATEA ' TECHNOLOGY - TOPPING SUBCATEGORY
( ENR 1580 - August, 1971 Costs ) -

Flow, 1000 M3/Day (GPD)

0.91 (25,000) 0.32 (85,000) 0.68 (180,000)

Total Capital Cost $295,000 $612,000 - $943,000
Annual Cost
Capital Cost $ 30,000 $ 61,000 § 94,000
Depreciation '$ 59,000 $122,006 © $187,000
Operating and $ 72,500 $89,600 $101,000
Maintenancd .
Energy and $ 6,500 $ 9,000 $ 10,000
Power
Total Annual Cost - $168,000 $281-,000 © $392,000

‘158



TABLE 56

ESTIMATED ADDITIONAL WASTEWATER TREATMENT COSTS FOR
BATEA TECHNOLOGY - LOW CRACKING SUBCATEGORY
( ENR 1580 - August, 1971 Costs )

1

Flow, 1000 M3/Day (GPD)

0.97 (260,000) 2.06 (540,000 4,8 (1,300,000, |
Total Capital Cost - $1,164,00 | 51,769,000 . $2,895,000.‘
Annual Cost
Capital Cost 3 l|6{000 $ 177,000 $ 290,000
Depreciation $ 233,000 $ 354,000 $ 579,000
Operating and $ 106,000 $ Sh,000 $ 152,000
Maintcnance '
Energy and _ ~$ 10,000 $ 15,000 $ 25,000
Power . :
Total Annual tost | $h65;000 ' ;gzgjgg;—- $1,046,000

159



TABLE 57

ESTIMATED ADDITIONAL WASTEWATER TREATMENT COSTS FOR

BATEA TECHNOLOGY - HIGH CRACKING SUBCATEGORY
( ENR 1580 - August, 1971 Costs )

Flow, 1000 M3/Day (GPD)

2.0 (525,000) 5.09 (1,350,000) 11.9 (3,200,000)
Total Capital Cost $1,720,000 $2,950,000 $4,890, 000

Annual Cost

Capital Cost $ 172,000 $ 295,000 $ 489,000
Depreciation $ 344,000 $ 590,000 $ 978,000
Operating and ~$ 121,000 $ 155,000 $ 211,000
Maintenance .

Energy and. $ 15,000 $ 25,000 $  L4,000
Power . :

Total Annual Cost $ 652,000 $1,065, 000 $1,722,000

160



TABLE 58

ESTIMATED ADDITIONAL WASTEWATER TREATMENT COSTS FOR

BATEA TECHNOLOGY - Petrochemical Subcategory
( ENR 1580 =~ August, 1971 Costs )

Flow,
2.4 (625,000) 9.5 (2,500,000 18.9(5,000,000)
Total Capital Cost $1,875,000 $4,200,000 $6,220,000
Annual Cost |
Capital Cost $ 188,000 $ 420,000 $ 622,000
Depreciation $ 375,000 $ 840,000 $1,2uu,od0
Operating and $ 125,000 $ 192,000 $ 270,000
Maintenance

Energy and . §$ 16,000 $ 38,000 $ 60,000

Power" ' . ..
Total Annual Cost $ 604,000 $1,490,000 $2,196,000

161




TABLE %9

ESTIMATED ADDITIONAL WASTEWATER TREATMENT COSTS FOR
BATEA TECHNOLOGY - Lube Subcategory
( ENR 1580 - August, 1971 Costs )

Flow, 1000 M3/Day (GPD)

3.5 (925,000) 15.% (4,000,000) 35 (9,250,000)
Total Capital Cost $2,360,000 $5,600,000 $8,890,000

Annual Cost

Capital Cost $ 236,000 $ 560,000 $ 889,000

Depreciation $ 472,000 $1,120,000 ’ $1,778,000

Operating and $ 139,000 $ 236,000 $ 370,000
Maintenance : .

Energy and % 20,000 $ 52,000 $ 95,000
Power : :

Total Annual Cost $ 867,000 $1,968,000 $3,132,000

162



TABLE &)
ESTIMATED ADDITIONAL WASTEWATER TREATMENT COSTS FOR
BATEA TECHNOLOGY - INTEGRATED SUBCATEGORY
(ENR - Auwgust, 1971 Costs)

Flow, 1000 M3/Day (GPD)

10.8 (3,000,000) 25.5 (7,000,000) - S5L.0 (15,000,000)

Total Capital Cost $4,750,000 $7,600,000 $10,200,000
Annual Cost
Capital Cost $ 475,000 $ 760,000 $ 1,010,000
Depreciation $ 950,000 ~$1,520,000 $ 2,020,000
Operating and .
Maintenance $ 206,000 $ 329,000 $ 439,000
Energy and
Power $ 143,000 $ 68,000 $ 107,000
Total Annual Cost $1,674,000 $2,677,000 $'3,576,ooo

163



SECTION IX

BEST PRACTICABLE CONTROL TECHNOLOGY CURRENTLY
AVAIIABLE--EFFLUENT LIMITATIONS

Based on the information contained in Sections III through VIII of this
report, effluent 1limitations commensurate with +the best practicable
control technology currently available have been established for each
petroleum refining sukcategory. The limitations, which explicitly set
numerical values for the allowable pollutant discharges within each
subcategory, are presented in Table 1. The effluent limitations specify
allowable discharges of BODS5, COD, TOC, total suspended solids, oil and
grease, phenolic compounds, ammonia (N), sulfides, total and hexavalent
chromium and zinc; based wupon removals which are capable of being
attained through the aprlication of BPCTCA pollution control technology.

The best practicable control technology currently available is based on
both in-plant and end-of-pipe technology. BPCTCA in-plant technology is
based. on control practices widely used within the petroleum refining
industry, and include the following:

1. Installation of sour water strippers to reduce the sulfide and
ammonia concentrations entering the treatment plant.

2. Elimination of once-through barometric condenser water by using
surface condensers or recycle systems with o0ily water cooling
towers.

3. Segregation of sewers, so that unpolluted storm runoff and once-
through cooling waters are not treated normally with the process and
other polluted waters.

4. Elimination of polluted once-through cooling water, by monitoring
and repair of surface condensers or by use of wet and dry recycle
systems.

BPCTCA end-of-pipe treatment technology is based on the existing waste
water treatment processes currently wused in the Petroleum Refining
Industry. These consist of equalization and storm diversion; initial
0il and solids removal (API separators or baffle plate separators);
further '0il and solids removal (clarifiers, dissolved air flotation, or
filters) ; carbonaceous waste removal (activated sludge, aerated lagoons,
oxidation ponds, trickling filter, activated carbon, or combinations of
these); and filters (sand, dual media; or multi-media) following
biological treatment methods. It must be recognized that specific
treatability studies are required prior to the application of a specific
treatment system to the individual refinery.

165



Granular media filtration or polishing ponds prior to final discharge
are included so that the total suspended solids and o0il concentrations
in the final effluent can be generally maintained at approximately
mg/l and 5 mg/l, respectively. The final polishing step is consideQ
BPCTCA for the petroleum refining industry since several refineries a
now using polishing ponds, and granular media filters are becoming
excepted technology with a few installations operating currently and
several more now under construction.

In a petroleum refinery the waste water treatment plant should be used
to treat only polluted waters. All once~through cooling water or storm
runoff which is unpolluted should be segregated as it dilutes the
polluted waters and requires treatment of a greater flow. Flows for
BPCTCA were based on the 50 percent probability of occurance  flows for
plants practicing recycle with less than 3 percent heat removal by once-
through cooling water (on a dry weather basis). Recognizing the
additional flows and waste loads associated with rain runoff and ballast
waters, allocations for these added flows must be given based on strict
segregation of runoff and ballast waters treated.

PROCEDURE FOR DEVELOPMENT OF BPCTCA EFFLUENT LIMITATIONS

The effluent gquideline limitations were determined using effluent data
from refineries visited during this project or attainable effluent
concentrations and the median flow from the refineries with 3 percent or
less of the heat removed by once-through cooling water. 1In some cases
the available data from the refineries visited was considered to be too
stringent to be met by the industry in general. 1In these cases the f
and concentration procedure was used. The median flows are presented
Table 21, Section V. The attainable concentrations for BPCTCA

jiii
presented in Table 61. Refinery data are presented in Tables 24-+26,
Section VII.

Several exceptions to this procedure were required to establish
meaningful effluent 1limitations in specific cases. These are as
follows:

Topping, Low Cracking, Petrochemical, Lube, and Integrated
Subcategories - Ammonia as Nitrogen

The ammonia as nitrogen effluent limitations were calculated using an 80
percent reduction from the median raw waste loads in each subcategory.

Low Cracking, High Cracking, Petrochemial and Lube Subcategories =
TOC . .

Little data is available on the reduction of TOC. Available effluent
data indicate an effluent TOC/BOD ratio of 1.8. Using this - factor,
effluent 1limitations for TOC, were based on BOD5 limitations. It is
recognized that this ratio (TOC/BOD) is variable between the refineries,

166



and prior to use, an agreed upon correlation should be developed for the
individual refinery.

Topping Subcategory - TOC

Application of the procedure outlined above yielded a TOC value of 2.7
1bs/1000 bbl, which is higher than the median raw waste load for the
topping subcategory. Therefore, the median raw waste 1load value was
used for the topping subcategory TOC effluent limitations.

Topping Subcategory - COD

The COD effluent 1limitation was calculated using the COD/BOD ratio
determined from published refinery data. This ratio was applied to the
BODS5 removal for the topping subcategory A to determine the COD removal
efficiency.

The long term (annual or design) average effluent limitations determined
are contained in table 62.

Statistical vVariability of a Properly Designed and Operated Waste
Treatment Plant

The effluent from a properly designed and operated treatment plant
changes continually due to a variety of factors. Changes in production
mix, production rate and reaction chemistry influence the composition of
raw wasteload and, therefore, its treatability. Changes in biological
tors influence the efficiency of the treatment process. A common
‘icator of the pollution characteristics of the discharge from a plant
1S the 1long-term average of the effluent load, however, the long-term
(e.g., design or yearly) average is not a suitable parameter on which to
base an enforcement standard. However, using data which show the
variability in .the effluent load, statistical analyses can be used to
compute short-term limits (monthly or daily) which should never by
exceeded, provided that the plant is designed and run in the proper way
to achieve the desired long-term average load. It is these short-term
limits on which make up the effluent guidelines.

In order to reflect the variabilities associated with properly designed
and operated treatment plants for each of the' parameters as discussed
above, a statistical analysis was made of plants where sufficient data
was available to determine these variances for day-to-day and month-to-
month operations. The standard deviations for day-to-day and month-to-
month operations were calculated. For the purpose of determing effluent
limitation a variability factor was defined as follows:

Standard deviation = Q
Long~-term average (yearly or design) = x
Variability. factor y = X#2Q

167



The annual average is multiplied by the variability factor to determine
the effluent limitation guideline for each parameter. The efflu
limitation guideline as calculated by wuse of the wvariability fac
based on two standard deviations is only exceeded 2-3 percent of the
time for a plant that is attaining the long-term average. The data used
for the variability analysis came from plants under voluntary operation.
As a result of the application of mandatory requirements, the effluent
limitation guidelines as discussed in this paragraph should never be
exceeded by a properly designed and operated waste treatment facility.

The variability factors used are contained in Table 63. These factors
for each parameter except total and hexavalent chromium and zinc were
. calculated from long-term refinery data. The factors for total chromium
and zinc are the same as that used for suspended solids since both of
these metallic ions are removed as insoluble salts. The variability
factor for hexavalent chromium was based on the sulfide wvariability.
.The guidelines for BPCTCA presented in table 1 have taken into
consideration the above variability factors.

168



TABLE 61

Attainable Concentrations from the Application of
Best Practicable Control Technology Currently Available

Parameter Concentration mg/l
BOD5 15
Cob 80
TOC *(1.8 x BODs)
ss 10
0&G 5
Phenol 0.1
NH3-N *(80% removal)
Sulfide 0.1
CrT .25
Cré .005
Zh .5
*See.TéXt

169



0LT

Refinery
Subcategory

Topping
Low-Cracking
Eigh~Cracking